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10” & 13” Standard & Supercharged Augers
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 D311072 Tube Weldment-1035STD 1
2 D311076 Flight Weldment-1035STD 1
3 D311015 Intake Weldment-10"STD 1
4 D311065 Intake Mesh Weldment-10"STD 1
5 D311187 Intake Stub - Replaceable 1
6 B0O17515 Oilite Intake Bushing - 1.75" 0D x 1.375"ID x 1.5"Ig 1
7 B890400 Quick Detach Hitch 1
8 B001046 1/2"x2 1/2"Bolt 1
9 B001134 1/2"StoverLock Nut 3
10 B002092 Hair Pin Clip - .094"x 2 1/4" 1
11 B001041 1/2"x11/2"Bolt 2
12 B0O01031 3/8"x11/2"Bolt 6
13 B0O01132 3/8"Lock Nut 6
14 D311186 Upper Driveshaft- 1035 1
15 B887477 Driveshaft Bearing Housing 2
16 B017045 11/4"ID Wood Bearing Insert 2
17 B0O01131 3/8"Hex Nut 4
18 B001165 3/8"Lock Washer 4
19 B0011495 |3/8"SAE FlatWasher 4
20 B001024 3/8"x1"Bolt 4
21 D311018 Driveshaft Guard - Common 2
22 D311019 Guard Clamp 2
23 B0011275 |5/16"StoverlLock Nut 2
24 B029967 Decal-DownspoutWarning 2
25 B029965 Decal - AugerDischarge 2
26 B029150 Decal - Large BrandtDie-cut 2
27 B029646 Decal-1035 2
28 B029100 Decal-Combination Danger 1
29 B029101 Decal-Danger Augerintake 1
30 B017090 11/4"Bearing -4 Bolt 1
31 B017160 13/8"Bearing - 4 Bolt 1
32 B884505 [1/4"Key x2"Ig 1
33 B194012 |5/16"Key x11/2"lg 1
34 B001456 1/2"x 1 3/4" Serrated Flange Bolt 8
35 B001167 1/2"Lock Washer 9
36 B001135 1/2"Hex Nut 9
37 B001049 1/2"x3"Bolt-Full Thread 1
38 D311021 Gearbox Stub Washer 1
39 B001040 1/2"x11/4"Bolt 1
40 B027075 Plastic Chain Guard - 13" 1
41 B001002 1/4" x 3/4" Bolt 6
42 B001147 1/4"Flat Washer 6
43 B001124 1/4" Lock Nut 6
44 B0210275 |JAmberReflective Tape-1.5"x 3" 6
45 B029971 Decal - Safe Transport 1
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10” & 13” Standard & Supercharged Augers

Electric Drive Tube Assembly - 1035 Standard Auger
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty

B027015 |Chain Coupler Guard

D312110 |Chain Coupler Cover Mount

B024215 |2 1/2"Hose Clamp

D311196 |Driveshaft Guard-401/2"Ig

B001453 1/2"x 1" Serrated Flange Bolt

B001432 |3/8"x 3/4"Serrated Flange Bolt

B0011326 |3/8"Locking Flange Nut

B003012 Gearbox-1:1,1 1/4" Shafts
BO03012RME |Gearbox- 1:1,1 1/4" Shafts - Reversing

C108526 |InnerCouplerSprocket-11/4"bore, 3/8" pin hole

B0O01032 |3/8"x2 1/2"Bolt- Gr.5 (ShearBolt)

B0O01132 |3/8"Lock Nut

B009601 50-2 x 17 pitch Roller Chain

C808562 |Outer Coupler Sprocket-11/4"bore

B884505 |1/4"Key x2"lg

B002039 |5/16"x 1/2" Set Screw

D311195 |Electric Drive Lower Driveshaft-121/2"Ig

B195771 Driveshaft Coupler

B0020391 |5/16"x 1/4" Set Screw

B009156 |80-17 Sprocket-11/4"bore

B009425 |80-30 Sprocket-13/8"bore

B009102 |R80 Chain x42 Pitch ¢/w Connector Link
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10” & 13” Standard & Supercharged Augers
Gas Engine Drive & Centre Drive PTO Tube Assembly - 1035 Standard Auger
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B027015 Chain Coupler Guard 1
2 D312110 |Chain Coupler Cover Mount 1
3 B024215 21/2"Hose Clamp 1
4 D311080 |Driveshaft Guard-18"Ig 1
5 B001453 1/2"x 1" Serrated Flange Bolt 6
6 B001432 ]3/8"x 3/4"Serrated Flange Bolt 2
7 B0011326 |3/8"Locking Flange Nut 2
8 B003012 |Gearbox-1:1,1 1/4" Shafts 1
8 B003012R |Gearbox-1:1,1 1/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket-11/4"bore, 3/8" pin hole 1
10 B001032 3/8"x21/2"Bolt- Gr.5 (ShearBolt) 1
11 B001132 ]3/8"Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 (808562 |Outer Coupler Sprocket-11/4"bore 1
14 B884505 1/4"Key x 2" Ig 3
15 B002039 |5/16"x 1/2"Set Screw 2
16 D311178 |GasDrive Lower Driveshaft-1101/4"Ig 1
17 B195771 Driveshaft Coupler 1
18 B0020391 |5/16" x 1/4" Set Screw 4
19 B009426 80-15 Sprocket-11/4"bore (Engine Drive) 1
19 B009406 80-19 Sprocket-11/4"bore (PTO Drive) 1
20 B009425 |80-30 Sprocket-13/8"bore (Engine Drive) 1
20 B009405 80-19 Sprocket-13/8"bore (PTO Drive) 1
21 B0091015 |R80 Chain x41 Pitch ¢/w ConnectorLink (Engine Drive) 1
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link (PTO Drive) 1
22 D311018 |Driveshaft Guard-58 1/8"Ig 2
23 D311019 |Driveshaft Guard Clamp 2
24 B0011275 |5/16" Stover Lock Nut 2
25 B887477 |Driveshaft Bearing Housing 2
26 B017045 11/4"ID Wood Bearing Insert 2
27 B001024 3/8"x 1" Bolt 4
28 B0O01131 3/8" Hex Nut 4
29 B0O01165 |3/8"Lock Washer 4
30 B0011495 |3/8"SAE FlatWasher 4
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10” & 13” Standard & Supercharged Augers
Direct Drive PTO Tube Assembly - 1035 Standard Auger
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B027015 Chain Coupler Guard 1
2 D312110 |Chain Coupler Cover Mount 1
3 B024215 2 1/2"Hose Clamp 1
4 D311046 |Driveshaft Guard-511/4"lg 1
5 B001453 1/2"x 1" Serrated Flange Bolt 7
6 B001432 3/8"x 3/4" Serrated Flange Bolt 2
7 B0011326 |3/8"Locking Flange Nut 2
8 B003012 |Gearbox-1:1,11/4" Shafts 1
8 B003012R |Gearbox-1:1,11/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket-11/4"bore,3/8" pin hole 1
10 B001032 3/8"x21/2"Bolt-Gr.5 (ShearBolt) 1
11 B001132 3/8"Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket-11/4"bore 1
14 B884505 1/4" Key x 2" Ig 4
15 B002039 5/16" x 1/2" Set Screw 2
16 D311180 |DirectDrive LowerDriveshaft-203"Ig 1
17 B195771 Driveshaft Coupler 1
18 B0020391 |5/16"x 1/4" SetScrew 4
19 B009406 80-19 Sprocket-11/4"bore 1
20 B009405 80-19 Sprocket-13/8"bore 1
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link 1
22 D311018 |Driveshaft Guard -58 1/8"Ig 3
23 D311019 |Driveshaft Guard Clamp 3
24 B0011275 |5/16" StoverLock Nut 4
25 B887477 Driveshaft Bearing Housing 3
26 B017045 11/4"ID Wood Bearing Insert 3
27 B001024 |3/8"x 1"Bolt 6
28 B0O01131 3/8"Hex Nut 6
29 B001165 3/8"Lock Washer 6
30 B0O011495 |3/8"SAE FlatWasher 6
31 B003041 PTO Shaft-13/8"-6 splinex11/4"dia Yokes 1
32 B0O01017 5/16"x 3" Bolt 1
33 B878300 PTO Shaft Guard - DD Auger 1
34 B0O01151 1/2" Flat Washer 1
35 D311060 10" DD Upper Gearbox Saddle 1
36 D311061 10"DD Lower Gearbox Clamp 1
37 B001027 3/8"x13/4"Bolt 10
38 B0O011325 |3/8"StoverLock Nut 10
39 D311062 10" DD UpperBearing Mount Saddle 1
40 D311063 10" DD Lower Baring Mount Clamp 1
41 B180555 PTO Shaft Holder Chain 1

Brandt Agricultural Products Ltd. 115

www.brandt.ca



10” & 13” Standard & Supercharged Augers

Undercarriage Assembly - 1035 Standard & Supercharged Augers
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 D311075 1035 Axle Frame 1
2 D314074A 1035 A-Frame Arm 2
3 B011205 Tire & Rim - 15" -w/o Mover 2
3 BO11205EZ |Tire & Rim-15"w/Mover 2
4 D311007 Spindle Assembly 2
5 B001160 11/4"Flat Washer 2
6 B002050 1/4"x 2" Cotter Pin 2
7 B002203 3/8"x 2" Clevis Pin 2
8 B0020485 [1/8"x 1" CotterPin 2
9 B002084 Grease Zerk - 1/4"-28 tpi 2
10 D311044 A-Frame Cross Brace 1
11 B0020168 |3/8"x21/2"Sq.U-Boltx3 3/4"deep 2
12 B0011325 |3/8"StoverLock Nut 6
13 D311064 10" Track Slide 1
14 C807316 13" Slide Roller 1
15 B0011125 |3/4"x7 1/2"Bolt 1
16 B001143 3/4"Lock Nut 2
17 B891522 Transport Stop 1
18 B001040 1/2"x11/4"Bolt 2
19 B001136 1/2"Lock Nut 2
20 B008098 3.5"Swivel Pulley Block 1
21 B0O01101 3/4"x21/2"Bolt 1
22 B001025 3/8"x11/4"Bolt 2
23 B0011495 |3/8"SAE Flat Washer 6
24 D311005L |Frame PivotMount- Left 1
25 D311005R |JFrame Pivot Mount-Right 1
26 B027500 Slider Bushing 4
27 B001087 1/2"x 1 1/4" Carriage Bolt 4
28 B0O011365 |J1/2"Locking Flange Nut 4
29 B0275102 |Plastic Manual Holder 1
30 C314500 Manual Holder Bracket 2
31 B0110152 |Spindle-1.5"x11" 1
32 B011604 Grease Seal -4 BoltHub 1
33 B011603 Inner Cone -4 BoltHub LM67048 1
34 B011602 InnerCup -4 BoltHub LM67010 1
35 B011005 4 BoltHub Complete 1
36 B011600 OuterCup -4 BoltHub-LM11910 1
37 B011601 OuterCone -4 BoltHub -LM11949 1
38 B0020108 |1/4"x21/2"Sq.U-bolt 2
39 B011677 Castle Nut-3/4"-16 UNF 1
40 B002047 3/16"x 1 1/4" Cotter Pin 1
41 B011500 Dustcap -4 BoltHub 1
42 B011504 Wheel Bolt 8
43 B001002 1/4"x3/4"Bolt 3
44 B0011246 |1/4"Locking Flange Nut 7
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10” & 13” Standard & Supercharged Augers

Common Tube Assembly - 1035 Supercharged Auger
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 D311082 Tube Weldment-1035SC 1
2 D311084 Flight Weldment-1035SC 1
3 D311083 Intake Weldment-10"SC 1
4 D311122 Intake Mesh Weldment-10"SC 1
5 D311187 Intake Stub - Replaceable 1
6 B017515 Qilite Intake Bushing - 1.75"0OD x 1.375"ID x 1.5"Ig 1
7 B890400 Quick Detach Hitch 1
8 B001046 1/2"x21/2"Bolt 1
9 B001134 1/2" StoverLock Nut 3
10 B002092 Hair Pin Clip - .094"x 2 1/4" 1
11 B001041 1/2"x11/2"Bolt 2
12 B0O01031 3/8"x11/2"Bolt 6
13 B001132 3/8"Lock Nut 6
14 D311186 Upper Driveshaft- 1035 1
15 B887477 Driveshaft Bearing Housing 2
16 B017045 11/4"ID Wood Bearing Insert 2
17 BO01131 3/8"Hex Nut 4
18 B001165 3/8"Lock Washer 4
19 B0011495 3/8"SAE Flat Washer 4
20 B001024 3/8"x1"Bolt 4
21 D311018 Driveshaft Guard -Common 2
22 D311019 Guard Clamp 2
23 B0011275 |5/16"StoverLock Nut 2
24 B029967 Decal-DownspoutWarning 2
25 B029965 Decal-AugerDischarge 2
26 B029150 Decal-Large BrandtDie-cut 2
27 B029646 Decal-1035 2
28 B029100 Decal-Combination Danger 1
29 B029101 Decal-Danger Augerintake 1
30 B017090 11/4"Bearing -4 Bolt 1
31 B017160 13/8"Bearing -4 Bolt 1
32 B884505 1/4" Key x2"Ig 1
33 B194012 5/16" Key x 1 1/2"lg 1
34 B001456 1/2"x 1 3/4" Serrated Flange Bolt 8
35 B001167 1/2"Lock Washer 9
36 B0O01135 1/2"Hex Nut 9
37 B001049 1/2"x 3" Bolt-Full Thread 1
38 D311021 Gearbox Stub Washer 1
39 B001040 1/2"x11/4"Bolt 1
40 B027075 Plastic Chain Guard - 13" 1
41 B001002 1/4"x3/4"Bolt 6
42 B001147 1/4"Flat Washer 6
43 B001124 1/4" Lock Nut 6
44 B0210275 |JAmberReflective Tape-1.5"x 3" 6
45 B029152 Decal-SuperCharged 2
46 B029971 Decal-Safe Transport 1
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10” & 13” Standard & Supercharged Augers

Electric Drive Tube Assembly - 1035 Supercharged Auger
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty

B027015 |Chain Coupler Guard

D312110 |Chain Coupler Cover Mount

B024215 |2 1/2"Hose Clamp

D311196 |Driveshaft Guard-401/2"Ig

B001453 1/2"x 1" Serrated Flange Bolt

B001432 |3/8"x 3/4"Serrated Flange Bolt

B0011326 |3/8"Locking Flange Nut

B003012 Gearbox-1:1,1 1/4" Shafts
BO03012RME |Gearbox- 1:1,1 1/4" Shafts - Reversing

C108526 |InnerCouplerSprocket-11/4"bore, 3/8" pin hole

B0O01032 |3/8"x2 1/2"Bolt- Gr.5 (ShearBolt)

B0O01132 |3/8"Lock Nut

B009601 50-2 x 17 pitch Roller Chain

C808562 |Outer Coupler Sprocket-11/4"bore

B884505 |1/4"Key x2"lg

B002039 |5/16"x 1/2" Set Screw

D311195 |Electric Drive Lower Driveshaft-121/2"Ig

B195771 Driveshaft Coupler

B0020391 |5/16"x 1/4" Set Screw

B009156 |80-17 Sprocket-11/4"bore

B009425 |80-30 Sprocket-13/8"bore

B009102 |R80 Chain x42 Pitch ¢/w Connector Link
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10” & 13” Standard & Supercharged Augers
Gas Engine Drive & Centre Drive PTO Tube Assembly - 1035 Supercharged Auger
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B027015 Chain Coupler Guard 1
2 D312110 |Chain Coupler Cover Mount 1
3 B024215 21/2"Hose Clamp 1
4 D311080 |Driveshaft Guard-18"Ig 1
5 B001453 1/2"x 1" Serrated Flange Bolt 6
6 B001432 ]3/8"x 3/4"Serrated Flange Bolt 2
7 B0011326 |3/8"Locking Flange Nut 2
8 B003012 |Gearbox-1:1,1 1/4" Shafts 1
8 B003012R |Gearbox-1:1,1 1/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket-11/4"bore, 3/8" pin hole 1
10 B001032 3/8"x21/2"Bolt- Gr.5 (ShearBolt) 1
11 B001132 ]3/8"Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 (808562 |Outer Coupler Sprocket-11/4"bore 1
14 B884505 1/4"Key x 2" Ig 3
15 B002039 |5/16"x 1/2"Set Screw 2
16 D311178 |GasDrive Lower Driveshaft-1101/4"Ig 1
17 B195771 Driveshaft Coupler 1
18 B0020391 |5/16" x 1/4" Set Screw 4
19 B009426 80-15 Sprocket-11/4"bore (Engine Drive) 1
19 B009406 80-19 Sprocket-11/4"bore (PTO Drive) 1
20 B009425 |80-30 Sprocket-13/8"bore (Engine Drive) 1
20 B009405 80-19 Sprocket-13/8"bore (PTO Drive) 1
21 B0091015 |R80 Chain x41 Pitch ¢/w ConnectorLink (Engine Drive) 1
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link (PTO Drive) 1
22 D311018 |Driveshaft Guard-58 1/8"Ig 2
23 D311019 |Driveshaft Guard Clamp 2
24 B0011275 |5/16" Stover Lock Nut 2
25 B887477 |Driveshaft Bearing Housing 2
26 B017045 11/4"ID Wood Bearing Insert 2
27 B001024 3/8"x 1" Bolt 4
28 B0O01131 3/8" Hex Nut 4
29 B0O01165 |3/8"Lock Washer 4
30 B0011495 |3/8"SAE FlatWasher 4
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10” & 13” Standard & Supercharged Augers
Direct Drive PTO Tube Assembly - 1035 Supercharged Auger
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B027015 Chain Coupler Guard 1
2 D312110 |Chain Coupler Cover Mount 1
3 B024215 2 1/2"Hose Clamp 1
4 D311046 |Driveshaft Guard-511/4"lg 1
5 B001453 1/2"x 1" Serrated Flange Bolt 7
6 B001432 3/8"x 3/4" Serrated Flange Bolt 2
7 B0011326 |3/8"Locking Flange Nut 2
8 B003012 |Gearbox-1:1,11/4" Shafts 1
8 B003012R |Gearbox-1:1,11/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket-11/4"bore,3/8" pin hole 1
10 B001032 3/8"x21/2"Bolt-Gr.5 (ShearBolt) 1
11 B001132 3/8"Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket-11/4"bore 1
14 B884505 1/4" Key x 2" Ig 4
15 B002039 5/16" x 1/2" Set Screw 2
16 D311180 |DirectDrive LowerDriveshaft-203"Ig 1
17 B195771 Driveshaft Coupler 1
18 B0020391 |5/16"x 1/4" SetScrew 4
19 B009406 80-19 Sprocket-11/4"bore 1
20 B009405 80-19 Sprocket-13/8"bore 1
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link 1
22 D311018 |Driveshaft Guard -58 1/8"Ig 3
23 D311019 |Driveshaft Guard Clamp 3
24 B0011275 |5/16" StoverLock Nut 4
25 B887477 Driveshaft Bearing Housing 3
26 B017045 11/4"ID Wood Bearing Insert 3
27 B001024 |3/8"x 1"Bolt 6
28 B0O01131 3/8"Hex Nut 6
29 B001165 3/8"Lock Washer 6
30 B0O011495 |3/8"SAE FlatWasher 6
31 B003041 PTO Shaft-13/8"-6 splinex11/4"dia Yokes 1
32 B0O01017 5/16"x 3" Bolt 1
33 B878300 PTO Shaft Guard - DD Auger 1
34 B0O01151 1/2" Flat Washer 1
35 D311060 10" DD Upper Gearbox Saddle 1
36 D311061 10"DD Lower Gearbox Clamp 1
37 B001027 3/8"x13/4"Bolt 10
38 B0O011325 |3/8"StoverLock Nut 10
39 D311062 10" DD UpperBearing Mount Saddle 1
40 D311063 10" DD Lower Baring Mount Clamp 1
41 B180555 PTO Shaft Holder Chain 1
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10” & 13” Standard & Supercharged Augers

Common Tube Assembly - 1040 Standard Auger

www.brandt.ca 126 Brandt Agricultural Products Ltd.



10” & 13” Standard & Supercharged Augers

&

PartNo. Desaiption
DB11011 | Upper Tube W drert - 1040STD
D311013 | Upper Alight Weldiert - 1040STD
D311015  |IntakeWEldhent- 10'STD
D311065 |Intake MeshWeldent - 10'STD
D311187  |Intake Stub- Replaceakle
BO17515 |Qllitelntake Bushing

B3040 | Quik DetachHitch

BO01046 |1/2'x21/2'Bolt

BOOT134 | 1/2' Stover Lock Nut

BOO2092 | Hair Pindip-.04'x21/4'
BOO1041 |1/2'x11/2'Balt

BO01031 |3/8'x11/2'Bolt

BO01132 |3/8"LodkNut

D311175 | Upper Driveeshaft- 1040
B887477 | Driveshaft BearingHousing
BO17045 |11/4'IDWoodBearinglnsert
BOO1131 | 3/8"HexNut

BOO1165 {3/8' LodkWasher

B0011495 |3/8' SAEHat Washer

BOO1024 |3/8'x1"Balt

D311018 | Driveshaft Guard- Conmron
D311019 |Guarddanp

BO011275 |5/16' Stover Lock Nut

B0299%67 | Decal - Downspout \Waming
B029965 | Decal - Auger Discharge
B029150 |Decl - LargeBrandt Die-aut
B029666 | Decal - 1040

BO29100 | Decal - Conbination Danger
B029101 | Decal - Danger Auger Intake
BO17090 |1 1/4'Bearing-4Balt

BO17160 |13/8'Bearing-4Balt

B334505 [1/4'Keyx2'lg

B194012 |5/16'Keyx11/2'lg

B001456 | 1/2'x13/4" Serated Hange Bolt
BO01167 |1/2' Lok Washer 17
BOO1135 |1/2'HexNut 17
BOO1049 | 1/2'x3"Balt- Full Thread 1
D311021 | Gearbox StubWasher 1
BOO1040 {1/2'x11/4'Bolt 1

g

Ref#| PatNo Desaiption

B027075  |PlasticChainGuard- 13"

1| BOOI002 |1/4'x3/4'Bolt

B001147 | 1/4'HatWasher

B001124 [1/4'LodkNut

BO210275 | Anoer Reflective Tape- 1.5"x3"

0311012 | Lower TubeWeldment - 1040STD
D311014 |LowerAlight Weldrent - 1040STD
BO01048 | 1/2'x3'Balt

B001134 | 1/2"' Stover Lodk Nut

BO01040 |1/2'x11/4'Bolt

B029971 | Decal - Safe Transport
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10” & 13” Standard & Supercharged Augers
Electric Drive Tube Assembly - 1040 Standard Auger

www.brandt.ca 128 Brandt Agricultural Products Ltd.



10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B027015 Chain Coupler Guard 1
2 D312110 |Chain Coupler Cover Mount 1
3 B024215 2 1/2"Hose Clamp 1
4 D311043 |Driveshaft Guard-27"Ig 1
5 B001453 1/2"x 1" Serrated Flange Bolt 6
6 B001432 |3/8"x 3/4" Serrated Flange Bolt 2
7 B0011326 |3/8"Locking Flange Nut 2
8 B003012 Gearbox-1:1,1 1/4" Shafts 1
8 BO03012RME |Gearbox- 1:1,1 1/4" Shafts - Reversing 1
9 C108526 |InnerCouplerSprocket-11/4"bore, 3/8" pin hole 1
10 B001032 |3/8"x2 1/2"Bolt- Gr.5 (ShearBolt) 1
11 B0O01132 |3/8"Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 |Outer Coupler Sprocket-11/4"bore 1
14 B884505 |1/4"Key x2"lIg 3
15 B002039 |5/16"x 1/2" Set Screw 2
16 B009156 |80-17 Sprocket-11/4"bore 1
17 B009425 |80-30 Sprocket-13/8"bore 1
18 B009102 |R80 Chain x42 Pitch ¢/w Connector Link 1
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B027015 Chain Coupler Guard 1
2 D312110 |Chain Coupler Cover Mount 1
3 B024215 21/2"Hose Clamp 1
4 D311023 |Driveshaft Guard-153/4"Ig 1
5 B001453 1/2"x 1" Serrated Flange Bolt 6
6 B001432 ]3/8"x 3/4"Serrated Flange Bolt 2
7 B0011326 |3/8"Locking Flange Nut 2
8 B003012 |Gearbox-1:1,1 1/4" Shafts 1
8 B003012R |Gearbox-1:1,1 1/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket-11/4"bore, 3/8" pin hole 1
10 B001032 3/8"x21/2"Bolt- Gr.5 (ShearBolt) 1
11 B001132 ]3/8"Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 (808562 |Outer Coupler Sprocket-11/4"bore 1
14 B884505 1/4"Key x 2" Ig 3
15 B002039 |5/16"x 1/2"Set Screw 2
16 D311181 Gas Drive Lower Driveshaft- 108" Ig 1
17 B195771 Driveshaft Coupler 1
18 B0020391 |5/16" x 1/4" Set Screw 4
19 B009426 80-15 Sprocket-11/4"bore (Engine Drive) 1
19 B009406 80-19 Sprocket-11/4"bore (PTO Drive) 1
20 B009425 |80-30 Sprocket-13/8"bore (Engine Drive) 1
20 B009405 80-19 Sprocket-13/8"bore (PTO Drive) 1
21 B0091015 |R80 Chain x41 Pitch ¢/w ConnectorLink (Engine Drive) 1
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link (PTO Drive) 1
22 D311018 |Driveshaft Guard-58 1/8"Ig 2
23 D311019 |Driveshaft Guard Clamp 2
24 B0011275 |5/16" Stover Lock Nut 2
25 B887477 |Driveshaft Bearing Housing 2
26 B017045 11/4"ID Wood Bearing Insert 2
27 B001024 3/8"x 1" Bolt 4
28 B0O01131 3/8" Hex Nut 4
29 B0O01165 |3/8"Lock Washer 4
30 B0011495 |3/8"SAE FlatWasher 4
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10” & 13” Standard & Supercharged Augers
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B027015 Chain Coupler Guard 1
2 D312110 |Chain Coupler Cover Mount 1
3 B024215 2 1/2"Hose Clamp 1
4 D311046 |Driveshaft Guard-511/4"lg 1
5 B001453 1/2"x 1" Serrated Flange Bolt 7
6 B001432 3/8"x 3/4" Serrated Flange Bolt 2
7 B0011326 |3/8"Locking Flange Nut 2
8 B003012 |Gearbox-1:1,11/4" Shafts 1
8 B003012R |Gearbox-1:1,11/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket-11/4"bore,3/8" pin hole 1
10 B001032 3/8"x21/2"Bolt-Gr.5 (ShearBolt) 1
11 B001132 3/8"Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket-11/4"bore 1
14 B884505 1/4" Key x 2" Ig 4
15 B002039 5/16" x 1/2" Set Screw 2
16 D311180 |DirectDrive LowerDriveshaft-203"Ig 1
17 B195771 Driveshaft Coupler 1
18 B0020391 |5/16"x 1/4" SetScrew 4
19 B009406 80-19 Sprocket-11/4"bore 1
20 B009405 80-19 Sprocket-13/8"bore 1
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link 1
22 D311018 |Driveshaft Guard -58 1/8"Ig 3
23 D311019 |Driveshaft Guard Clamp 3
24 B0011275 |5/16" StoverLock Nut 4
25 B887477 Driveshaft Bearing Housing 3
26 B017045 11/4"ID Wood Bearing Insert 3
27 B001024 |3/8"x 1"Bolt 6
28 B0O01131 3/8"Hex Nut 6
29 B001165 3/8"Lock Washer 6
30 B0O011495 |3/8"SAE FlatWasher 6
31 B003041 PTO Shaft-13/8"-6 splinex11/4"dia Yokes 1
32 B0O01017 5/16"x 3" Bolt 1
33 B878300 PTO Shaft Guard - DD Auger 1
34 B0O01151 1/2" Flat Washer 1
35 D311060 10" DD Upper Gearbox Saddle 1
36 D311061 10"DD Lower Gearbox Clamp 1
37 B001027 3/8"x13/4"Bolt 10
38 B0O011325 |3/8"StoverLock Nut 10
39 D311062 10" DD UpperBearing Mount Saddle 1
40 D311063 10" DD Lower Baring Mount Clamp 1
41 B180555 PTO Shaft Holder Chain 1
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10” & 13” Standard & Supercharged Augers
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 D311003 1040 Axle Frame 1
2 D314004A |1040 A-Frame Arm 2
3 B011205 Tire & Rim - 15" -w/o Mover 2
3 BO11205EZ |Tire & Rim-15"w/Mover 2
4 D311007 Spindle Assembly 2
5 B001160 11/4"Flat Washer 2
6 B002050 1/4"x 2" Cotter Pin 2
7 B002203 3/8" x 2" Clevis Pin 2
8 B0020485 |1/8"x 1" CotterPin 2
9 B002084 Grease Zerk - 1/4"-28 tpi 2
10 D311044 A-Frame Cross Brace 1
11 B0020168 ]3/8"x21/2"Sq.U-Boltx33/4"deep 2
12 B0011325 |3/8"StoverlLock Nut 6
13 D311064 10" Track Slide 1
14 C807316 13" Slide Roller 1
15 B0011125 |3/4"x7 1/2"Bolt 1
16 B001143 3/4" Lock Nut 2
17 B891522 Transport Stop 1
18 B001040 1/2"x11/4"Bolt 2
19 B001136 1/2"Lock Nut 2
20 B008098 3.5"Swivel Pulley Block 1
21 B001101 3/4"x21/2"Bolt 1
22 B001025 3/8"x11/4"Bolt 2
23 B0011495 |3/8"SAE Flat Washer 6
24 D311005L |Frame PivotMount- Left 1
25 D311005R |Frame PivotMount- Right 1
26 B027500 Slider Bushing 4
27 B001087 1/2"x 1 1/4" Carriage Bolt 4
28 B0011365 |1/2"Locking Flange Nut 4
29 B0275102 |Plastic Manual Holder 1
30 C314500 Manual Holder Bracket 2
31 B0110152 |Spindle-1.5"x11" 1
32 B011604 Grease Seal -4 BoltHub 1
33 B011603 InnerCone -4 BoltHub LM67048 1
34 B011602 InnerCup -4 BoltHub LM67010 1
35 B011005 4 BoltHub Complete 1
36 B011600 OuterCup -4 BoltHub-LM11910 1
37 B011601 OuterCone -4 BoltHub -LM11949 1
38 B0020108 |1/4"x21/2"Sq.U-Bolt 2
39 B011677 Castle Nut-3/4"-16 UNF 1
40 B002047 3/16"x 1 1/4" Cotter Pin 1
41 B011500 Dustcap -4 BoltHub 1
4?2 B011504 Wheel Bolt 8
43 B001002 1/4"x3/4"Bolt 3
44 B0011246 |1/4"Flange Lock Nut 7
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10” & 13” Standard & Supercharged Augers

Ref# PatNo Desaiption Qy | |Ref#| PatNo Desaiption Qy
1 D311102 | Upper Tube Weldment - 1050STD 1 40 | B027075 |PlasticChainGuard- 13" 1
2 | D311107 |UpperHRight Weldment- 1050STD 1 41 | BOO1002 |1/4'x3/4'Bolt 6
3 | D311015 [IntakeWddent-10'STD 1 4 | B001147 |1/4'HatWesher 6
4 | D311065 |IntakeMeshWedent-10'STD 1 43| BO01124 |1/4" Lok Nut 6
5 | DB11187 |IntakeStub-Replaceable 1 44 | BO210275 |AnerReflective Tape- 1.5'x3" 8
6 | B017515 |[QlitelntakeBushing 1 45 | D311104 |Lower TubeWedrent- 1050STD 1
7 | B3040 |QuickDetachHtch 1 46 | D311108 |LowerHight Weldent - 1050STD 1
8 | BO0I046 [1/2'x21/2'Bdt 1 47 | BOO1048 |1/2'x3'Bolt 2
9 | BO01134 |[1/2'StoverLodk Nut 3 48 | BO01134 |1/2'Stover Lodk Nut 2
10 | BO02092 |HairPindip-.04'x21/4" 1 49 | B029971 |Decal - Safe Transport 1
11 | BO01041 |1/2'x11/2'Bolt 2 50 | BOO1136 |1/2'LockNut 6
12 | BOO1O31 |3/8'x11/2'Bolt 6 51 | BOO1151 |[1/2'HatWasher 6
13 | BO01132 |3/8"LodkNut 6 52 | BOO2025 |[1/2'x61/2'Eyebalt 2
14 | D311176 |Upper Driveshaft- 1050 1 53 | BO0R071 |1/4'GadeThintle 4
15 | B8B7477 |Driveshaft BearingHousing 4 54| BO0BO/O |1/4'GHedanp 12
16 | BO17045 |11/4'IDWoodBearinglnsert 4 55| D311125 |TrussTower-1050 2
17 | BO01131 |3/8"HexNut 8 5 | B87775 |[1/4'TrussGble-32 2
18 | BO01165 |3/8'LodkWasher 8 57 | BO01043 [1/2'x13/4'Bolt 2
19 | B00114%5 |3/8' SAEFlat Washer 8 58 | BO023115 |Butt Tite Spacer 2
20 [ BOOIO24 |3/8'x1"Bolt 8
21 | D311018 | Driveshaft Guard-Conmon 4
2 | D311019 |Guarddanp 4
23 | BO011275 |5/16'Stover Lock Nut 4
24 | B0299%/ |Decal - Downspout \Waming 2
25 | B299%5 |Decl - Auger Discharge 2
2% | BO9150 |Decl -LargeBrandt Die-cut 2
27 | BR9%66 |Decl-1040 2
28 | BO29100 |Decl -Combination Danger 1
29 | B9101 |Decl - Danger Auger Intake 1
30 | B017020 |11/4'Bearing-4Bolt 1
31 | B017160 |13/8'Bearing-4Bait 1
32 | B35 |1/4'Keyx2'lg 1
3| B1oA012 |516'Keyx11/2'lg 1
3| BOOWMS6 [1/2'x13/4" Seated FlangeBolt 8
35 | BO0O1167 |1/2'LockWasher 17
36 | BO01135 |1/2'HexNut 21
37 | BO01049 |1/2'x3'Bolt-Full Thread 1
38| D311021 |GearboxStubWasher 1
39 | BOO1040 |1/2'x11/4"Bolt 17
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B027015 Chain Coupler Guard 1
2 D312110 |Chain Coupler Cover Mount 1
3 B024215 2 1/2"Hose Clamp 1
4 D311043 |Driveshaft Guard-27"lg 1
5 B001453 1/2"x 1" Serrated Flange Bolt 6
6 B001432 |3/8"x 3/4" Serrated Flange Bolt 2
7 B0011326 |3/8"Locking Flange Nut 2
8 B003012 |Gearbox-1:1,11/4"Shafts 1
8 B0O03012RME |Gearbox - 1:1,1 1/4" Shafts - Reversing 1
9 C108526 |InnerCouplerSprocket-11/4"bore, 3/8" pin hole 1
10 B001032 3/8"x21/2"Bolt-Gr.5 (ShearBolt) 1
11 B0O01132 3/8" Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 (808562 |Outer CouplerSprocket-11/4"bore 1
14 B884505 1/4" Key x 2" lg 3
15 B002039 |5/16"x 1/2" Set Screw 2
16 B009156 |80-17 Sprocket-11/4"bore 1
17 B009425 |80-30 Sprocket-13/8"bore 1
18 B009102 R80 Chain x 42 Pitch ¢/w Connector Link 1
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty

B027015 |Chain Coupler Guard

D312110 |Chain Coupler Cover Mount

B024215 2 1/2"Hose Clamp

D311132 |Driveshaft Guard -303/4"Ig

B001453 1/2"x 1" Serrated Flange Bolt

B001432 ]3/8"x3/4"Serrated Flange Bolt
B0011326 |3/8"Locking Flange Nut

B003012 Gearbox-1:1,1 1/4" Shafts

B0O03012R |Gearbox-1:1,1 1/4" Shafts - Reversing
C108526 |Inner Coupler Sprocket-11/4"bore, 3/8" pin hole
B001032 3/8"x2 1/2"Bolt-Gr.5 (ShearBolt)
B001132 ]3/8"Lock Nut

B009601 50-2 x 17 pitch Roller Chain

C808562 |Outer Coupler Sprocket-11/4"bore
B884505 |1/4"Key x2"lg

B002039 |5/16"x 1/2" Set Screw

D311184 |GasDrive Lower Driveshaft-1213/4"Ig
B195771 Driveshaft Coupler

B0020391 |5/16"x 1/4" Set Screw

B009406 |80-19 Sprocket-11/4"bore (PTO Drive)

(EEE T JNEENN USSR QN RS\ NI\ [NNEC\ NN Y
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20 B009405 80-19 Sprocket-13/8"bore (PTO Drive)
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link (PTO Drive)
22 D311018 |Driveshaft Guard-58 1/8"Ig

23 D311019 |Driveshaft Guard Clamp

24 B0011275 |5/16" Stover Lock Nut

25 B887477 |Driveshaft Bearing Housing

26 B017045 11/4"1D Wood Bearing Insert

27 B001024 ]3/8"x 1"Bolt

28 B001131 3/8" Hex Nut

29 B001165 ]3/8"Lock Washer

30 B0011495 |3/8"SAE Flat Washer
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B027015 Chain Coupler Guard 1
2 D312110 |Chain Coupler Cover Mount 1
3 B024215 2 1/2"Hose Clamp 1
4 D311046 |Driveshaft Guard-511/4"lg 1
5 B001453 1/2"x 1" Serrated Flange Bolt 7
6 B001432 3/8"x 3/4" Serrated Flange Bolt 2
7 B0011326 |3/8"Locking Flange Nut 2
8 B003012 |Gearbox-1:1,11/4" Shafts 1
8 B003012R |Gearbox-1:1,11/4" Shafts - Reversing 1
9 C108526 Inner Coupler Sprocket-11/4"bore,3/8" pin hole 1
10 B001032 3/8"x21/2"Bolt-Gr.5 (ShearBolt) 1
11 B001132 3/8"Lock Nut 1
12 B009601 50-2 x 17 pitch Roller Chain 1
13 C808562 Outer Coupler Sprocket-11/4"bore 1
14 B884505 1/4" Key x 2" Ig 4
15 B002039 5/16" x 1/2" Set Screw 2
16 D311177 Direct Drive Lower Driveshaft-262 1/4" Ig 1
17 B195771 Driveshaft Coupler 1
18 B0020391 |5/16"x 1/4" SetScrew 4
19 B009406 80-19 Sprocket-11/4"bore 1
20 B009405 80-19 Sprocket-13/8"bore 1
21 B009026 R80 Chain x 37 Pitch c/w Offset & Connector Link 1
22 D311018 |Driveshaft Guard -58 1/8"Ig 4
23 D311019 |Driveshaft Guard Clamp 4
24 B0011275 |5/16" StoverLock Nut 5
25 B887477 Driveshaft Bearing Housing 4
26 B017045 11/4"ID Wood Bearing Insert 4
27 B001024 |3/8"x 1"Bolt 8
28 B0O01131 3/8"Hex Nut 8
29 B001165 3/8"Lock Washer 8
30 B0O011495 |3/8"SAE FlatWasher 8
31 B003041 PTO Shaft-13/8"-6 splinex11/4"dia Yokes 1
32 B0O01017 5/16"x 3" Bolt 1
33 B878300 PTO Shaft Guard - DD Auger 1
34 B0O01151 1/2" Flat Washer 1
35 D311060 10" DD Upper Gearbox Saddle 1
36 D311061 10"DD Lower Gearbox Clamp 1
37 B001027 3/8"x13/4"Bolt 10
38 B0O011325 |3/8"StoverLock Nut 10
39 D311062 10" DD UpperBearing Mount Saddle 1
40 D311063 10" DD Lower Baring Mount Clamp 1
41 B180555 PTO Shaft Holder Chain 1
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 D311106 1050 Axle Frame 1
2 D314105A 1050 A-Frame Arm 2
3 B011205 Tire & Rim - 15" -w/o Mover 2
3 BO11205EZ |Tire & Rim-15"w/Mover 2
4 D311007 Spindle Assembly 2
5 B001160 11/4"Flat Washer 2
6 B002050 1/4"x 2" Cotter Pin 2
7 B002203 3/8" x 2" Clevis Pin 2
8 B0020485 |1/8"x 1" CotterPin 2
9 B002084 Grease Zerk - 1/4"-28 tpi 2
10 D311044 A-Frame Cross Brace 1
11 B0020168 ]3/8"x21/2"Sq.U-Boltx33/4"deep 2
12 B0011325 |3/8"StoverlLock Nut 6
13 D311064 10" Track Slide 1
14 C807316 13" Slide Roller 1
15 B0011125 |3/4"x7 1/2"Bolt 1
16 B001143 3/4" Lock Nut 2
17 B891522 Transport Stop 1
18 B001040 1/2"x11/4"Bolt 2
19 B001136 1/2"Lock Nut 2
20 B008098 3.5"Swivel Pulley Block 1
21 B001101 3/4"x2 1/2"Bolt 1
22 B001025 3/8"x11/4"Bolt 2
23 B0011495 |3/8"SAE FlatWasher 6
24 D311005L |Frame PivotMount- Left 1
25 D311005R |Frame Pivot Mount- Right 1
26 B027500 Slider Bushing 4
27 B001087 1/2"x 1 1/4" Carriage Bolt 4
28 B0011365 |1/2"Locking Flange Nut 4
29 B0275102 |Plastic Manual Holder 1
30 C314500 Manual Holder Bracket 2
31 B0110152 |Spindle-1.5"x11" 1
32 B011604 Grease Seal -4 BoltHub 1
33 B011603 InnerCone-4BoltHub LM67048 1
34 B011602 InnerCup -4 BoltHub LM67010 1
35 B011005 4 BoltHub Complete 1
36 B011600 OuterCup -4 BoltHub-LM11910 1
37 B011601 OuterCone-4BoltHub -LM 11949 1
38 B0020108 |1/4"x21/2"Sq.U-Bolt 2
39 B011677 Castle Nut-3/4"-16 UNF 1
40 B002047 3/16"x 1 1/4" Cotter Pin 1
41 B011500 DustCap -4 BoltHub 1
42 B011504 Wheel Bolt 8
43 B001002 1/4" x3/4" Bolt 3
44 B0011246 |1/4"Flange Lock Nut 7
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 C807310 Electric Motor Base 1
2 C807309 Electric Motor Mount 2
3 C807311 Upper Guard Mount 1
4 C807312 Lower Guard Mount 1
5 (C807313 Tightener Plate 1
6 B001454 1/2"x 1 1/4" Serrated Flange Bolt 2
7 B001086 1/2" x 1" Carriage Bolt 2
8 B0010875 |1/2"x 1 1/4" Carriage Bolt 2
9 B001134 1/2" Stover Lock Nut 6
10 B001090 1/2" x 2" Carriage Bolt 4
11 B001151 1/2" Flat Washer 4
12 BO01167 1/2" Lock Washer 4
13 B001135 1/2" Hex Nut 4
14 C807314 Rear Electric Shield 1
15 C807315 Front Electric Shield 1
16 BO01010 5/16"x 1" Bolt 4
17 B0O01011 5/16" 1 1/4" Bolt 1
18 B001400 5/16"Serrated Flange Nut 5
19 B021110 Small Latch Assembly 2
20 B0020355  [#8x 1/2" TEK Screw 4
21 B018045 3B110 SK Pulley 1
22 B0180274 |1 1/4" Tapered Hub - SK 1
23 B0180183 |3B56Q Pulley - 1750 rpm Motor 1
23 B0180189 |3B66SD Pulley - 1450 rpm Motor 1
24 B0180287 |15/8" Tapered Hub - Q- 1750 rpm Motor 1
24 B0180288 |1 7/8" Tapered Hub-Q - 1750 rpm Motor 1
24 B0180289 |42mm Tapered Hub - SD - 1450 rom Motor 1
25 B0180775 |B64 Belt- 1750 RPM Motors 3
25 B018078 B66 Belt- 1450 RPM Motors 3
26 B001434 3/8"x 1 1/4" Serrated Flange Bolt 2
27 B001405 3/8" Serrated Flange Nut 2
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10” & 13” Standard & Supercharged Augers
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10” & 13” Standard & Supercharged Augers

Ref#| PartNo. Desaiption Qy | [Ref#| PartNo. Desaiption Qy
1 | D311042A |EnginePulley Guard 1 37 | B002226 |1/4'x1"Hevator Bolt 2
2 | D311028 |Drive MountHolder 1 38 | B0011246 |1/4'Flange Lock Nut 2
3 | D311027 |Drive MountGuide 2 39 | B001024 [3/8'x1"Bolt 6
4 | D314026A |Engine Mount Plate 1 40 | B0011325 |3/8'Stover Lock Nut 5
5 | B027500 [PlasticSlider Bushing 12 41 | BO01028 |3/8'x2'Bolt 1
6 | D311025 |GasDriveMount 1 42 | BOO10819 [3/8'x3/4" CGaiage Bolt 8
7 | D311032R |Dxive Pivot Mount - Right 1 43 | B0010835 |3/8'x11/4'Carriage Bolt 4
8 | D311032L |DrivePivot Mount - Left 1 44 | B0011326 |3/8'Flange Lock Nut 2
9 | D311033 |Pivot Mount Washer 2 45 | B001405 |3/8' Serrated Flange Nut 24
10 | D311029 |OvercentreHandle 1 46 | B001086 |1/2'x1"Carriage Bolt 4
11 | D311031 |OvercentreHandle Link 2 47 | B001044 |1/2'x2'Bolt 1
12 | D311030 |HandleMount 2 48 | B001048 |[1/2'x3"Bolt 1
13 | D311040 |Fuel Tank Mount 1 49 | B001134 |[1/2"Stover Lock Nut 6
14 | D311041 |Fuel Tank Strap 1 50 | B001453 |1/2'x1"Serrated Flange Bolt 2
15 | BO21401 |Scepter Fuel Tank Strap 1 51 | B001151 |1/2'HatWasher 1
16 | 080140 |Scepter Fuel Tank Retainer 1 52 | BO001110 [3/4'x5"Bolt 1
17 | B0274195 |Fuel Tank-25Litre 1 53 | BOO1155 |3/4'Flat Washer 1
18 | Q00650 |1/4'GaslineHosex&0' 1 54 | B001154 |3/4"Stover Lock Nut 1
19 | BO24150 |1/4"Hosedanyp 2 55 | BO29111 [ MovingPart Hazard Decal 2

20 | BO28218 |[Female Chedk ValveFitting 1 56 | B001147 |1/4'Hat Washer 2
21 | BO28217 |MaleCheck ValveFitting 1 57 | BO01085 |3/8'x2"'Caniage Bolt - Full Thread 4
2 | D311039 |Battery Mount 1 58 | B0011495 |3/8'SAE Flat Washer 6
23 | B027700 |PlasticBattery Box 1 59 | BOO1165 |[3/8'Lock Washer 6
24 | B0180001 |27'Battery Gable 1 60 | B001131 [3/8'HexNut 4
25 | BO0180002 |37"Battery Cable 1 61 | D313242 |GasTankHeat Sheild 1
26 | D311034 |Pivot Tube Weldment 1 62 | B001432 |3/8'x3/4" Serrated Flange Bolt 4
27 | D311035 |PivotLinkEnd\Weld 1 63 | D311028A |Drive Mount Holder w/Decal 1
28 | D311194 [LevelingPivot Buhing 1 64 | BOO2103 [3/8'x1"Quick Release Pin 1
29 | D311225 |AdjusterLink 1
30 | D312037 |LevelingBarWeldment 1
31 | C1127% |GearboxPulley Guard 1
32 | BO18052 |B-210Belt- 1035 Gas Drive Auger 2
32 | BO180555G |B-248Belt - 1040 Gas Drive Auger 2
33 | BO018121 |[2B1535Pulley-11/4"Bore 1
34 | B0020168 |3/8'x21/2'Sq U-Bolt 4
35 | B002047 |3/16'x11/4'Cotter Pin 4
36 | BO010799 |1/4'x3/4' Caiage Bolt 2
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10” & 13” Standard & Supercharged Augers

Spring Tension Idler Assembly - 10” x 35’ & 40’ Augers & 1340 Diesel Drive

5) Single Idler Assembly - 10” x 40’ Augers
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B001024 3/8"x 1"Bolt 6
2 BO01041 1/2"x11/2"Bolt 2
3 B0O01051 1/2"x31/2"Bolt 1
4 B001085 3/8" x 2" carriage Bolt 4
5 B001134 1/2" Lock Nut 3
6 B001169 5/8" Nut 1
7 B001149 3/8" Flatwasher 4
8 BO01151 1/2" Flatwasher 6
9 B001153 5/8" Flatwasher 8
10 B001169 5/8" Lockwasher 1
11 B002311 Spacer - 23/32" 0D x 5/8"ID x 3/4" long 2
12 B0010743 [5/8"x4 1/2"Bolt 1
13 B0010745 5/8"x 5 1/2" Bolt 1
14 B0O011325 [3/8"Lock Nut 4
15 B0011326 |3/8"Flange Lock Nut 16
16 B0011415 |5/8"Lock Nut 2
17 B018144A |3"OD Idler Assembly - 5/8" bore 1
18 B018145 5.5" OD Flanged Idler - 1/2" bore 1
19 B0020168  ]3/8"x2 1/2"U-Boltx 3 3/4" long 3
20 B0023115 [Spacer-5/8"0D x 1/2"1D x5/8" long 2
21 B0210993 |Extension Spring-1.47"0OD x5"long 2
22 C812084 Reataining Idler Sheave Assembly 1
23 D311009 Idler Spacer-Long 1
24 D314262  [Single Idler Stand 1
25 D314263 Spring Idler Bracket 1
26 D314264 Pivot Arm 2
27 D314266 S-ldler 1" Spring Bushing 4
28 D314267 Shield Mount Bracket 2
29 D314268A |Spring Tensioner Shield 1
30 D314269 Pulley Guard 1
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10” & 13” Standard & Supercharged Augers

Diesel Engine Drive Kit - 10” x 40’ Auger

NOTE: For Belt Idler Parts, see p. 150
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10” & 13” Standard & Supercharged Augers

Ref#| PartNo. Description Qty | [Ref#| PartNo. Description Qty
1 D311042A |Engine Pulley Guard 1 41 B0010799 |1/4"x 3/4" Carriage Bolt 2
2 D311112 |Diesel Mount Holder 2 42 B002226 |1/4"x 1" Elevator Bolt 2
3 D311111 |Diesel Mount Guide 2 43 | B0011246 |1/4"Flange Lock Nut 4
4 D311099 |Diesel Mount Weldment 1 44 B001024 |3/8"x1"Bolt 4
5 B027500 |Plastic Slider Bushing 18 45 | B0011325 |3/8"Stover Lock Nut 5
6 D311098 |Diesel Drive Mount 1 46 B001028 |3/8"x2"Bolt 1
7 D311032R | Drive Pivot Mount - Right 1 47 | B0010819 ]3/8"x3/4" Carriage Bolt 12
8 | D311032L |Drive Pivot Mount - Left 1 48 | B0010835 |3/8"x11/4"Carriage Bolt 6
9 D311033 |Pivot Mount Washer 2 49 | B0011326 |3/8"Flange Lock Nut 2

10 | D311113 |Diesel Overcentre Handle 1 50 B001405 |3/8" Serrated Flange Nut 28
11 D311031 |Overcentre Handle Link 2 51 B001086 |1/2"x1"Carriage Bolt 4
12 | D311030 |Handle Mount 2 52 B001044 [1/2"x2"Bolt 1

13 D312209 |Diesel Tank Mount 1 53 B001048 |1/2"x3"Bolt 1

14 | D312207 |Diesel Tank Strap 2 54 B001134 |1/2" Stover Lock Nut 6
15 | D312204 |Diesel Engine Rad Cover 1 55 B001453 |1/2"x1"Serrated Flange Bolt] 2
16 | (2080140 |Scepter Fuel Tank Retainer 1 56 B001151 |1/2"Flat Washer 5

17 | B0274199 |Diesel Fuel Tank - 43 Litre 1 57 B001301 | 10mmx 30mmBolt 16
18 200650 |1/4" Gasline Hose x 60" 2 58 B001166 |7/16"Lock Washer 16
19 B024150 |1/4"Hose Clamp 4 59 | BO0011505 |7/16"SAE Flat Washer 8
20 B028036 |1/4"MPT x 1/4"Hose Barblnsert] 1 60 B001310 |6mmx20mm Bolt 6
21 B028210 |Shut Off Valve - 1/4" NPT 1 61 | (0129181 |KohlerDiesel 11/8" Shaft 1

22 | D312208 |Rear Battery Mount 1 62 | D312205 |Diesel Flywheel Cover 1

23 | 2100152 |Plastic Battery Box 1 63 B001110 |3/4"x5"Bolt 1

24 | B0180001 |27"Battery Cable 1 64 B001155 |3/4"Flat Washer 1

25 | B0180002 |37"Battery Cable 1 65 B001154 |3/4" Stover Lock Nut 1

26 | D311034 |Pivot Tube Weldment 1 66 B029111 |Moving Part Hazard Decal 2
27 D311035 |PivotLink End Weld 1 67 B001142 |3/4"HexNut 1

28 D311194 |Leveling Pivot Bushing 1 63 D311116 |Diesel Upper Adjusting Rod 1

29 | D311115 |Diesel Lower Adjusting Rod 1 69 B001457 |1/2"x2"Serrated Flange Bolt] 4
30 | D311114 |Diesel Leveling Bar Weldment 1 70 | B0274201 |Diesel Tank Cap 1

31 C112796 |GearboxPulley Guard 1

32 | B0180575 |B-276Belt- 1040 Diesel Drive 2

33 B018121 |[2B15.35Pulley-11/4"Bore 1

34 B021640 |Rubber Mount 4

35 B001167 |1/2"Lock Washer 4

36 B001135 |1/2"HexNut 4

37 | D312203 |Throttle Cable Mount 1

38 B021119 |Verier Throttle Cable 1

39 | B0020168 |3/8"x21/2"Sq.U-Bolt 4

40 B002047 |3/16"x 1 1/4" Cotter Pin 4
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10” & 13” Standard & Supercharged Augers
Centre Drive PTO Drive Kit - All 10” Augers
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10” & 13” Standard & Supercharged Augers

g

PartNo. Desaiption
B878300 |PTOShaft Guard

BO01453 | 1/2'x 1" Serrated Flange Bolt
B001432 |3/8'x3/4" Serrated Hlange Bolt
D312110  |ChainCoupler Cover Mount
B0011326 |3/8'Locking Flange Nut
BO27015  |ChainCoupler Cover

BO24215 |21/2'Hosedanp

D311079 | Driveshaft Guard-35 -465/8'lg
D311046 | Driveshaft Guard-40 &50 -511/4'lg
D311023 | Driveshaft Guard-35 - 153/4'lg
D311119 | Driveshaft Guard-40 -301/4"Ig
D311158 | Driveshaft Guard-50 -531/2'lg
BOO1151 | 1/2'Flat Washer

B003012  |Gearbox- 1:1- 1 1/4" Shafts
B834A505 |1/4'Keyx2'lg

BO01015 |5/16'x21/2'Bolt

B0011275 |5/16" Stover Lock Nut

C108526  |Inner Coupler Sprocket - 11/4'1D
BO01032 |3/8'x21/2'Balt

B0011325 |3/8" Stover Lodk Nut

BO09A01  |50-2x 17 pitch Roller Chain
@862  |Outer Coupler Sprodket- 11/4'ID
BO020391 [5/16'x1/4" Set Saew

D311154  |Inner Coupler Sprodket -6 Sdline
BOOB2A | Gearbox- 1:1-6Splinex11/4'ID
D311118  |Centre Driveeshaft Support
B887477 |BearingHousing

BO17045 |WoodBearing-11/4'ID
BO010812 [5/16'x11/4' Camiage Bolt
B001148 |5/16'Hat Washer

BOO1164  |5/16'Lodk Washer

B001126  |5/16'HexNut

DB311019 | Driveshaft Guarddanp
BO011275 |5/16" Stover Lock Nut
BOO20168 |3/8'x21/2'Sq UBdlt

B001405  |3/8' Serrated HangeNut
D3110% | GearboxPivot Franre Mournt
D311069  |PTODrive Gearbox Mount

g

Ref# PatNo Desaiption

D311120  |PTOShaft Holder

B0011325 |3/8" Stover Lock Nut

B001149 |3/8'HatWasher

BOO1031 |3/8'x11/2"'Bolt

B180655  |PTOShaft Holder Chaiin

BOOB41  |PTOShaft-6Sdlinex11/4'ID

42 | D311142 |Centre DriveFrame Shaft-35-691/2"
4 [ D311155 |Centre Drive Frame Shaft-40-881/2"
42 | D311145 |CentreDriveFrarme Shaft-50-1111/2"
43 [ B029170 | Decl - PTOSpeed 540rom
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10” & 13” Standard & Supercharged Augers
Manual Winch Kit - All 10” Augers
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B030200 Hand Winch - 1500 |bs 1
2 D311188 Hand Winch Mount Plate 1
3 B001026 3/8"x 1 1/4"Bolt 3
4 B001149 3/8" Flat Washer 6
5 B001132 3/8" Lock Nut 7
6 B0020168 |3/8"x2 1/2"Sq.U-bolt 2
7 D311088 1/4" Cable x 48'- 1035 & 1040 Augers 1
7 C802766 1/4" Cable x61.5'- 1050 Auger 1
8 B008070 1/4" Cable Clamp 2
9 B008071 1/4" Cable Thimble 1
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10” & 13” Standard & Supercharged Augers

Common Tube Assembly - 1340 Standard Auger
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 C812300 Upper Tube Weldment- 1340 1
2 C807302 Upper Flight Weldment- 1340 1
3 C807303 LowerTube Weldment- 1340 1
4 C807304 Lower Flight Weldment- 1340 1
5 C807305 Intake Weldment 1
6 B0O17515 Intake Bushing -13/4"0OD x13/8"ID x11/2"long 1
7 B890400 Quick Detach Hitch 1
8 B001027 3/8"x13/4"Bolt 6
9 B001132 3/8"Lock Nut 6
10 B001040 1/2"x11/4"Bolt 12
11 B001167 1/2"Lock Washer 12
12 B001135 1/2" Hex Nut 12
13 B001054 1/2"x 4" Bolt 2
14 B001134 1/2" Stover Lock Nut 2
15 D311175 Upper Driveshaft-2131/2"long 1
16 B887477 Driveshaft Bearing Holder 4
17 B017045 Wood DriveshatBearing -1 1/4"1D 3
18 B001024 3/8"x11/4"Bolt 9
19 B0O01165 3/8"Lock Washer 9
20 B001131 3/8"Hex Nut 8
21 B887480 Driveshaft Guard - 61" 3
22 B001148 5/16" Flat Washer 4
23 B0O01165 5/16" Lock Washer 4
24 B001126 5/16" Hex Nut 4
25 B027075 Plastic Head End Cover 1
26 B001425 1/4" x 3/4" Serrated Flange Bolt 6
27 B001124 1/4'Lock Nut 6
28 B016096 Plate Washer-2"0OD x 13/32"ID x 1/4" thick 1
29 B001135 1/2" Hex Nut 9
30 B001167 1/2" Lock Washer 8
31 C807322 Sprocket Spacer 3
32 B017160 13/8"Bearing -4 Bolt 1
33 B017090 11/4"Bearing -4 Bolt 1
34 C807301 CoverPlate 1
35 B001455 1/2"x 1 1/2" Serrated Flange Bolt 8
36 B001049 1/2"x3"Bolt-Full Thread 1
37 B194012 5/16"Key x11/2"long 1
38 B884505 1/4" Key x2"long 1
39 B029967 Decal-DownspoutWarning 2
40 B029965 Decal - AugerDischarge 2
41 B029150 Decal - Large BrandtDiecut 2
42 B0210275 Amber Reflective Tape-1.5"x 3" 6
43 B029668 Decal - 1340 2
44 B029100 Decal - Combination Danger 1
45 B029101 Decal-Danger AugerlIntake 1
46 B029971 Decal - Safe Transport 1
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10” & 13” Standard & Supercharged Augers
Electric Drive Tube Assembly - 1340 Standard Auger
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10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B003012 Gearbox- 1:1, 1 1/4" Shafts 1
1 BO03012RME |Gearbox- 1:1, 1 1/4" Shafts - Reversing 1
2 C108526 Inner Coupler Sprocket -1 1/4" bore, 3/8" pin hole 1
3 BO01032 3/8"x2 1/2"Bolt-Gr.5 (ShearBolt) 1
4 B001132 3/8" Lock Nut 1
5 B009601 50-2 x 17 pitch Roller Chain 1
6 (808562 Outer Coupler Sprocket-11/4"bore 1
7 B884505 1/4" Key x 2" Ig 1
8 B002039 5/16" x 1/2" Set Screw 2
9 B887472 Large Coupling Guard 1
10 B001454 1/2" x 1 1/4" Serrated Flange Bolt 2
11 B0029111 Decal - Moving Part Hazard 1
12 (807320 Driveshaft Guard - 25" 1
13 B009426 80-15 Sprocket- 1 1/4" bore 1
14 B009425 80-30 Sprocket- 1 3/8" bore 1
15 B009429 R80 Chain x 43 Pitch c/w Offset & Connector Link 1
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10” & 13” Standard & Supercharged Augers
Centre Drive PTO Tube Assembly - 1340 Standard Auger

www.brandt.ca 162 Brandt Agricultural Products Ltd.



10” & 13” Standard & Supercharged Augers

Ref # Part No. Description Qty
1 B003012 Gearbox-1:1,1 1/4" Shafts 1
1 BO03012R  |Gearbox-1:1,1 1/4" Shafts - Reversing 1
2 C108526 Inner Coupler Sprocket- 1 1/4" bore, 3/8" pin hole 1
3 B001032 3/8"x2 1/2"Bolt- Gr.5 (Shear Bolt) 1
4 B0O01132 3/8" Lock Nut 1
5 B009601 50-2 x 17 pitch Roller Chain 1
6 (808562 Outer Coupler Sprocket-11/4" bore 1
7 B884505 1/4" Key x 2" Ig 3
8 B002039 5/16" x 1/2" Set Screw 2
9 D311181 Lower Driveshaft- 108" long 1
10 B887477 Driveshaft Bearing Housing 2
11 B017045 Wood Driveshaft Bearing - 1 1/4" 1D 2
12 B001149 3/8" Flat Washer 2
13 B001165 3/8" Lock Washer 2
14 B001131 3/8"Hex Nut 2
15 B001024 3/8"x11/4"Bolt 2
16 B001405 3/8" Serrated Flange Nut 2
17 B001434 3/8"x 1 1/4" Serrated Flange Bolt 2
18 B195771 Driveshaft Coupler 1
19 B887480 Driveshaft Guard - 61" 2
20 B001148 5/16" Flat Washer 2
21 B001164 5/16" Lock Washer 2
22 B001126 5/16" Hex Nut 2
23 C807336A |Long Coupling Guard 1
24 B001453 1/2" x 1" Serrated Flange Bolt 6
25 B029111 Decal - Moving Parts Hazard 1
26 B0020391 5/16" x 1/4" Set Screw 4
27 B009156 80-17 Sprocket- 1 1/4"bore 1
28 B009405 80-19 Sprocket - 13/8" bore 1
29 B009427 R80 Chain x 39 Pitch c/w Offset & Connector Link 1
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10” & 13” Standard & Supercharged Augers
Direct Drive PTO Tube Assembly - 1340 Standard Auger
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Ref # Part No. Description Qty
1 B003012 Gearbox-1:1, 1 1/4" Shafts 1
1 BO03012R  |Gearbox- 1:1, 1 1/4" Shafts - Reversing 1
2 C108526 Inner Coupler Sprocket- 1 1/4" bore, 3/8" pin hole 1
3 B0O01032 3/8"x21/2"Bolt-Gr.5 (Shear Bolt) 1
4 B001132 3/8" Lock Nut 1
5 B009601 50-2 x 17 pitch Roller Chain 1
6 (808562 Outer Coupler Sprocket- 1 1/4"bore 1
7 B884505 1/4" Key x 2" Ig 4
8 B002039 5/16"x 1/2" Set Screw 2
9 (807319 Lower Driveshaft- 189 1/2"long 1
10 B887477 Driveshaft Bearing Housing 4
11 B017045 Wood Driveshaft Bearing - 1 1/4" 1D 3
12 B001149 3/8" Flat Washer 6
13 B0O01165 3/8" Lock Washer 6
14 B0O0O1131 3/8" Hex Nut 6
15 B001024 3/8"x 1 1/4" Bolt 6
16 B001405 3/8" Serrated Flange Nut 2
17 B001434 3/8"x 1 1/4" Serrated Flange Bolt 2
18 B195771 Driveshaft Coupler 1
19 B887480 Driveshaft Guard - 61" 3

20 B001148 5/16" Flat Washer 4
21 BO01164 5/16" Lock Washer 4
22 B001126 5/16" Hex Nut 4
23 B887472 Large Coupling Guard 1
24 B001453 1/2" x 1" Serrated Flange Bolt 7
25 B029111 Decal - Moving Parts Hazard 2
26 B0020391 5/16" x 1/4" Set Screw 4
27 B009156 80-17 Sprocket- 1 1/4" bore 1
28 B009405 80-19 Sprocket- 1 3/8" bore 1
29 B009427 R80 Chain x 39 Pitch c/w Offset & Connector Link 1
30 B898487 Driveshaft Guard - 35" 1
31 B878300 PTO Shaft Guard 1
32 B003041 PTO Shaft-13/8"- 6 spline x 1 1/4" dia Yokes 1
33 B001017 5/16"x 3" Bolt 1
34 B001127 5/16" Lock Nut 1
35 BO01151 1/2" Flat Washer 1
36 B180555 PTO Shaft Holder Chain 1
37 C815099 PTO Holder Clamp 2
38 B0O01011 5/16"x 1 1/4" Bolt 2

Brandt Agricultural Products Ltd. 165

www.brandt.ca



10” & 13” Standard & Supercharged Augers

Diesel Drive Tube Assembly - 1340 Standard Auger
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Ref # Part No. Description Qty
1 B003012  |Gearbox- 1:1,1 1/4" Shafts 1
1 B0O03012R |Gearbox- 1:1, 1 1/4" Shafts - Reversing 1
2 C108526 Inner Coupler Sprocket - 1 1/4" bore, 3/8" pin hole 1
3 B001032 3/8"x21/2"Bolt-Gr.5 (Shear Bolt) 1
4 B001132 3/8" Lock Nut 1
5 B009601 50-2 x 17 pitch Roller Chain 1
6 (808562 Outer Coupler Sprocket - 1 1/4" bore 1
7 B884505 1/4"Key x2"Ig 3
8 B002039 5/16"x 1/2" Set Screw 2
9 D311181 Lower Driveshaft - 108" long 1
10 B887477 Driveshaft Bearing Housing 2
11 B017045 |Wood Driveshaft Bearing-11/4"ID 2
12 B001149 3/8"Flat Washer 2
13 B001165 3/8"Lock Washer 2
14 B001131 3/8" Hex Nut 2
15 B001024 3/8"x11/4"Bolt 2
16 B001405 3/8" Serrated Flange Nut 2
17 B001434 3/8"x 1 1/4" Serrated Flange Bolt 2
18 B195771 Driveshaft Coupler 1
19 B887480 Driveshaft Guard - 61" 2
20 B001148 5/16" Flat Washer 2
21 B001164 5/16" Lock Washer 2
22 B001126 5/16" Hex Nut 2
23 (C807336A |Long Coupling Guard 1
24 B001453 1/2" x 1" Serrated Flange Bolt 6
25 B029111 Decal - Moving Parts Hazard 1
26 B0020391 5/16" x 1/4" Set Screw 4
27 B009160 80-12 Sprocket-11/4"bore 1
28 B009425 80-30 Sprocket -1 3/8" bore 1
29 B009102 R80 Chain x 42 Pitch c/w Connector Link 1
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Undercarriage Assembly - 1340 Standard Auger
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Ref # Part No. Description Qty
1 C812307 1340 Axle Frame 1
2 D314004A |1340 A-Frame Arm 2
3 B011205 Tire & Rim - 15" -w/o Mover 2
3 BO11205EZ |Tire & Rim-15"w/Mover 2
4 D311007 Spindle Assembly 2
5 B001160 11/4"Flat Washer 2
6 B002050 1/4"x 2" Cotter Pin 2
7 B002203 3/8" x 2" Clevis Pin 2
8 B0020485 |1/8"x 1" CotterPin 2
9 B002084 Grease Zerk - 1/4"-28 tpi 2
10 D311044 A-Frame Cross Brace 1
11 B0020168 ]3/8"x21/2"Sq.U-Boltx33/4"deep 2
12 B0011325 |3/8"StoverlLock Nut 6
13 C807308 13" Track Slide 1
14 C807316 13" Slide Roller 1
15 B0011125 |3/4"x7 1/2"Bolt 1
16 B001143 3/4" Lock Nut 2
17 B891522 Transport Stop 1
18 B001040 1/2"x11/4"Bolt 2
19 B001136 1/2"Lock Nut 2
20 B008098 3.5"Swivel Pulley Block 1
21 B001101 3/4"x21/2"Bolt 1
22 B001025 3/8"x11/4"Bolt 2
23 B0011495 |3/8"SAE Flat Washer 6
24 D311005L |Frame PivotMount- Left 1
25 D311005R |Frame PivotMount- Right 1
26 B027500 Slider Bushing 4
27 B001087 1/2"x 1 1/4" Carriage Bolt 4
28 B0011365 |1/2"Locking Flange Nut 4
29 B0275102 |Plastic Manual Holder 1
30 C314500 Manual Holder Bracket 2
31 B0110152 |Spindle-1.5"x11" 1
32 B011604 Grease Seal -4 BoltHub 1
33 B011603 InnerCone -4 BoltHub LM67048 1
34 B011602 InnerCup -4 BoltHub LM67010 1
35 B011005 4 BoltHub Complete 1
36 B011600 OuterCup -4 BoltHub-LM11910 1
37 B011601 OuterCone -4 BoltHub -LM11949 1
38 B0020108 |1/4"x21/2"Sq.U-Bolt 2
39 B011677 Castle Nut-3/4"-16 UNF 1
40 B002047 3/16"x 1 1/4" Cotter Pin 1
41 B011500 Dust Cap -4 BoltHub 1
4?2 B011504 Wheel Bolt 8
43 B001002 1/4"x3/4"Bolt 3
44 B0011246 |1/4"Flange Lock Nut 7
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Tube Mounted Electric Drive Kit - 1340 Auger
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Ref # Part No. Description Qty
1 C807310 Electric Motor Base 1
2 C807309 Electric Motor Mount 2
3 C807311 Upper Guard Mount 1
4 C807312 Lower Guard Mount 1
5 (C807313 Tightener Plate 1
6 B001454 1/2" x 1 1/4" Serrated Flange Bolt 2
7 B001409 1/2" Serrated Flange Nut 6
8 B001088 1/2"x 1 1/2" Carriage Bolt 2
9 B001434 3/8"x 1 1/4" Serrated Flange Bolt 2
10 B001405 3/8" Serrated Flange Nut 2
11 B0O01011 5/16"x 1 1/4" Bolt 1
12 B001010 5/16" x 1" Bolt 3
13 B001400 5/16" Serrated Flange Nut 4
14 C807314 Rear Electric Shield 1
15 C807315 Front Electric Shield 1
16 B021110 Small Latch Assembly 2
17 B0020355 |#8x 1/2" TEK Screw 4
18 B018045 3B110 SK Pulley 1
19 B0180274 |1 1/4" Tapered Hub - SK 1
20 B0180183 |3B56Q Pulley - 1750 rpm Motor 1
20 B0180189 |3B66Q Pulley - 1500 rpm Motor 1
21 B0180288 |1 7/8" Tapered Hub-Q - 1750 Motor 1
21 B0180291 |48 mm Tapered Hub - Q - 1500 Motor 1
21 B0180287 |15/8" Tapered Hub - Q- 1750 Motor 1
21 B0180292 |42 mm Tapered Hub - Q - 1500 Motor 1
22 B0180775 B64 Belt - 1750 RPM Motor 3
22 B018078 B66 Belt - 1450 RPM Motor 3
23 B001086 1/2" x 1" Carriage Bolt 2
24 B001090 1/2" x 2" Carriage Bolt 4
25 BO01151 1/2" Flat Washer 4
26 B001167 1/2" Lock Washer 4
27 BO01135 1/2" Hex Nut 4
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Centre PTO Drive Kit - 1340 Auger
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Ref # Part No. Description Qty
1 B878300 PTO Shaft Guard 1
2 B001453 1/2"x 1" Serrated Flange Bolt 13
3 B001432 3/8" x 3/4" Serrated Flange Bolt 4
4 D312110 Chain Coupler Cover Mount 2
5 B0011326 |3/8"Locking Flange Nut 4
6 B027015 Chain Coupler Cover 2
7 B024215 2 1/2" Hose Clamp 2
8 D311046 Driveshaft Guard -40'-511/4"Ig 1
9 D311119 Driveshaft Guard -40'-301/4"lg 1
10 B001151 1/2" Flat Washer 1
11 B003012 Gearbox-1:1-11/4"Shafts 1
12 B884505 1/4" Key x 2" lg 4
13 B0O01015 5/16"x 2 1/2"Bolt 1
14 B0011275 5/16" Stover Lock Nut 1
15 C108526 Inner Coupler Sprocket-11/4"1D 1
16 B001032 3/8"x2 1/2"Bolt 1
17 B0011325 3/8" Stover Lock Nut 1
18 B009601 50-2 x 17 pitch Roller Chain 2
19 (808562 Outer Coupler Sprocket-11/4"ID 2
20 B0020391 5/16" x 1/4" Set Screw 4
21 D311154 Inner Coupler Sprocket - 6 Spline 1
22 B0030294 |Gearbox-1:1-6Splinex11/4"ID 1
23 D311118 Centre Driveshaft Support 1
24 B887477 Bearing Housing 1
25 B017045 Wood Bearing-11/4"ID 1
26 B0010812 |5/16"x 1 1/4" Carriage Bolt 2
27 B001148 5/16" Flat Washer 2
28 B001164 5/16"Lock Washer 2
29 B001126 5/16" Hex Nut 2
30 D311019 Driveshaft Guard Clamp 1
31 B0011275 5/16" Stover Lock Nut 1
32 B0020168 |3/8"x 2 1/2"Sq.U-Bolt 7
33 B001405 3/8" Serrated Flange Nut 14
34 D311095 Gearbox Pivot Frame Mount 1
35 D311069 PTO Drive Gearbox Mount 1
36 D311120 PTO Shaft Holder 1
37 B0011325 3/8" Stover Lock Nut 1
38 B001149 3/8"Flat Washer 2
39 B001031 3/8"x11/2"Bolt 1
40 B180555 PTO Shaft Holder Chain 1
41 B003041 PTO Shaft- 6 Splinex11/4"1D 1
42 D311155 Centre Drive Frame Shaft-40'-881/2" 1
43 B029170 Decal -PTO Speed 540 rpm 1
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10” & 13” Standard & Supercharged Augers

Diesel Engine Drive Kit - 13” x 40’ Auger

NOTE: For Belt Idler Parts see p. 150
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10” & 13” Standard & Supercharged Augers

Ref#| PartNo. Desaiption Qty | |Ref#| PartNo. Description Qy
1 | GB13089A |EnginePulley Guard 1 41 | B0010799 |1/4"x3/4' Carriage Bolt 2
2 | D311112 |Diesel MountHolder 2 42 | B0010036 |1/4"'x11/4'Bolt 2
3 D311111  |Diesel Mount Guide 2 43 | B0011246 |1/4"Flange Lock Nut 4
4 D311099 | Diesel Mount Weldment 1 44 | B001024 |3/8"'x1"Bolt 4
5 B027500 |Plastic Slider Bushing 18 45 | B0011325 |3/8"Stover Lock Nut 5
6 | D311098 |Diesel Drive Mount 1 46 | B001028 |3/8"'x2"Bolt 1
7 | D311032R |Drive Pivot Mount - Right 1 47 | B0010819 |3/8'x3/4" Carriage Bolt 12
8 | D311032L |Drive Pivot Mount- Left 1 48 | B0010835 |3/8'x11/4' Carriage Bolt 6
9 D311033  |Pivot Mount Washer 2 49 | B0011326 |3/8"FlangeLock Nut 2
10 | D311113 |Diesel Overcentre Handle 1 50 | B001405 |3/8'Serrated Flange Nut 28
11 | D311031 |Overcentre Handle Link 2 51 B001086 |1/2"x 1" Carriage Bolt 4
12 | D311030 |Handle Mount 2 52 | B001044 [1/2"'x2"Bolt 1
13 D312209 |Diesel Tank Mount 1 53 B001048 |1/2"x3"Bolt 1
14 | D312207 |Diesel Tank Strap 2 54 | B001134 |1/2"Stover Lock Nut 6
15 | B0010931 |1/2'x31/2" Carriage Bolt 2 55 | B001453 [1/2"x1"Serrated Flange Bolt 2
16 | 2080140 |Scepter Fuel Tank Retainer 1 56 | BO001151 [1/2"Flat Washer 5
17 | B0274199 |Diesel Fuel Tank-43 Litre 1 57 | B029111 |Moving Part Hazard Decal 2
18 | 00650 |1/4'Gasline Hose x60" 2 58 B001142  [3/4"HexNut 1
19 | B024150 |1/4'Hose Jamp 4 59 | D311116 |Diesel Upper AdjustingRod 1

20 | B028036 |1/4'MPTx 1/4'Hose BarbInsert 1 60 | B001093 |1/2"x3"Carriage Bolt 2
21 | B028210 [Shut Off Valve- 1/4"NPT 1 61 | B001167 |1/2"Lock Washer 4
22 | D312208 |RearBattery Mount 1 62 | B001135 |1/2"HexNut 4
23 | 100152 |Plastic Battery Box 1 63 | B001110 [3/4"'x5"Bolt 1
24 | B0180001 |27'Battery Cable 1 64 | B001155 [3/4"Flat Washer 1
25 | B0180002 |37"'Battery Gable 1 65 B001154 |3/4" Stover Lock Nut 1
26 | D311034 |Pivot Tube Weldment 1 66 | B0274201 |Fuel Tank Gap 1
27 | D311035 |PivotLink EndWeld 1

28 | B017255 |Bearing-3/4'1Dx1.5"0D 1

29 | D311115 |Diesel Lower Adjusting Rod 1

30 | D311114 |Diesel Leveling Bar Weldment 1

31 C11279% |Gearbox Pulley Guard 1

32 | B0180575 |B-276Belt- 1340 Diesel Drive Auger| 2

33 | BO018121 |2B1535Pulley-11/4"Bore 1

34 | 0139191 |17/16" Shaft- Deutz Diesel 1

35 [ @B140% |5/8'x3"Bolt o/wGrease Zerk 1

36 B001301 | 10mmx30mmBolt 12

37 B001302 | 10mmx20mmBolt 8

38 | BO01166 |7/16"Lockwasher 20

39 | B0020168 ]3/8"'x21/2"Sqg. U-Bolt 4

40 | B0020556 |1/4'x21/2"Rall Pin 2

Brandt Agricultural Products Ltd. 175 www.brandt.ca




10” & 13” Standard & Supercharged Augers
Manual Winch Kit - 1340 Auger
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Ref # Part No. Description Qty
1 B030400 Hand Winch - 2500 lbs 1
2 D315276 Hand Winch Mount 1
3 B001025 3/8"x11/4"Bolt-Gr.5 3
4 B001149 3/8" Flat Washer 4
5 B001132 3/8"Lock Nut 7
6 B0020168 3/8"x21/2"Sq. U-bolt 2
7 D311088 1/4" Cable x 48'- 1340 Augers 1
8 B008070 1/4" Cable Clamp 2
9 B008071 1/4" Cable Thimble 1
10 B030400A 2500 Ib Winch Handle 1
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10” & 13” Standard & Supercharged Augers
B003012 Gearbox -1: 1 -1 1/4” Shafts - Complete
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Ref # Part No. Description Qty

B003011R10 |Input Shaft Seal

B003011R09 |Output Shaft Seal

B003023518 |O-ring-105mm x 3.1
B011603 Bearing Cone - LM67048
B011602 Bearing Cup -LM67010

VA |WIN [—
AW |=|—
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10” & 13” Standard & Supercharged Augers

B003012R Gearbox -1: 1 -1 1/4” Shafts - Reverser - Complete
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Ref # Part No. Description Qty
1 B003011R10 [Input Shaft Seal 1
2 B003011R09 |Output Shaft Seal 1
3 B003023518 |O-ring-105mm x 3.1 3
4 B011603 Bearing Cone - LM67048 4
5 B011602 Bearing Cup - LM67010 4
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10” & 13” Standard & Supercharged Augers

B0030294 Std Auger PTO Drive Gearbox -1 : 1

Ref # Part No. Description Qty
1 B003029411 |InputTube Seal 2
2 B003023510 |Output Shaft Seal 1
3 B003023518 |O-ring-105mm x 3.1 2
4 B011656 Bearing Cone - LM48548 2
5 B011657 Bearing Cup - LM48510 2
6 B003029405 |[Bearing-32010 2
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10” & 13” Standard & Supercharged Augers
B003041 Weasler PTO Shaft - Series 12E

Ref # Part No. Description Qty
1 B0030411 |Tractor Half of Shaft c/w Guard - 6 Spline 1
2 B0030412 |Implement Half of Shaft c/w Guard 2
3 B0030413 |Inner Shield 1
4 B0030414 |Outer Shield 1

B003041 PTO Shaft-13/8"6 Spline x 1 1/4"Bore - Series 12E - Complete 1
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